



DAI YANG METAL CO., LTD.

Standard : ASTM A240

Commodity : PRIME NEWLY PRODUCED STAINLESS STEEL COLD ROLLED COILS

ADDRESS OF MANUFACTURER

146-8, CHUSA-RO, SINAM-MYEON, YESAN-GUN, CHUNGCHONGNAM-DO, KOREA

TEL: +82-41-333-4875

FAX: +82-41-333-2640

WEB SITE: www.daiyangmetal.co.kr

ORIGINAL

MILL TEST CERTIFICATE

INVOICE No. : DY19071503A1

FINISH : 2R (BA)

Customer :

4501293064

| Coil No. (Heat No.) | Type | Size (M/M) | Weight(KG) | | Mechanical Properties | | | | Chemical Composition (%) | | | | | |
|------------------------|---------------------------------|-----------------------|------------|-------|----------------------------------|-----------------------------|-----------|-----|--------------------------|-------------|-------------|-------------|-------------|-------------|
| | | | Net | Gross | 0.2% Y.S (N/mm ²) | T.S (N/mm ²) | EL (%) | HV | C x 100 | SI x 100 | Mn x 100 | P x 1000 | S x 1000 | Cr x 100 |
| 1 | EN 1.4016 (AISI 430) 2R (BA) | 0.5MM X 1000MM X COIL | 8,065 | 8,190 | 311 | 492 | 30 | 160 | 3.8 | 31 | 50 | 27 | 4 | 1627 |
| 2 | EN 1.4016 (AISI 430) 2R (BA) | 0.5MM X 1000MM X COIL | 8,055 | 8,180 | 311 | 492 | 30 | 160 | 3.8 | 31 | 50 | 27 | 4 | 1627 |
| 3 | EN 1.4016 (AISI 430) 2R (BA) | 0.5MM X 1000MM X COIL | 8,045 | 8,170 | 325 | 492 | 30 | 160 | 3.6 | 30 | 49 | 26 | 3 | 1626 |
| 4 | EN 1.4016 (AISI 430) 2R (BA) | 0.5MM X 1000MM X COIL | 8,000 | 8,125 | 325 | 492 | 30 | 160 | 3.6 | 30 | 49 | 26 | 3 | 1626 |
| 5 | EN 1.4016 (AISI 430) 2R (BA) | 0.6MM X 1000MM X COIL | 8,521 | 8,635 | 323 | 489 | 30 | 159 | 4.0 | 32 | 45 | 29 | 2 | 1612 |
| 6 | EN 1.4016 (AISI 430) 2R (BA) | 0.6MM X 1000MM X COIL | 8,412 | 8,525 | 323 | 489 | 30 | 159 | 4.0 | 32 | 45 | 29 | 2 | 1612 |
| 7 | EN 1.4016 (AISI 430) 2R (BA) | 0.7MM X 1000MM X COIL | 8,409 | 8,515 | 345 | 485 | 31 | 158 | 4.0 | 28 | 31 | 28 | 4 | 1618 |
| 8 | EN 1.4016 (AISI 430) 2R (BA) | 0.7MM X 1000MM X COIL | 8,479 | 8,585 | 345 | 485 | 31 | 158 | 4.0 | 28 | 31 | 28 | 4 | 1618 |
| 9 | EN 1.4016 (AISI 430) 2R (BA) | 0.8MM X 1000MM X COIL | 6,687 | 6,775 | 297 | 452 | 33 | 148 | 3.7 | 30 | 33 | 28 | 1 | 1616 |

Remarks :

WE CERTIFY THAT THE ABOVE MATERIAL HAS BEEN MADE IN ACCORDANCE WITH THE ORDER

AND SPECIFICATION TEST CERTIFICATE IS ISSUED ACCORDING TO EN10204 3.1

* ACCORDING TO EN 10085-2 (ADDITIONAL SPEC : ACC. TO EN 10028-7, ASTM A240/A480, ASME SA240&SA480)

(MILL TEST CERTIFICATE ACC. TO EN 10204 3.1)

* MILL TEST CERTIFICATE ACC. TO EN 10204 3.1

* LC NUMBER : LCIMP/029503/19

* DATE OF ISSUE : 190726

* ORDER NO. OF BTH : NR ZZ-594/19/IMP.

Date

SEP.02.2019

Quality Control Manager

J.S.Seo

Q.C Manager



DAI YANG METAL CO., LTD.